TAKE RACING TO THE NEXT LEVEL®

SHIFTER AND HANDBRAKE
ARM ADD-ON
INSTRUCTION MANUAL




YOUR

SIM RACING
JOURNEY
STARTS
HERE

We know you’re eager to start racing! Take your time with the
instructions and follow this guide to assemble your product.
You’ll be setting yourself up for success by following the
instruction booklet to fully optimize your product.

ASSEMBLY
VIDEO

@next_level_racing

@nextlevelracingOfficial

@nextlvlracing

Next Level Racing

FOLLOW
Us

00900

support@nextlevelracing.com



TAKE RACING
TO THE NEXT LEVEL®

NEXTLEVELRACING.COM

R

RHCING




8 support@nextlevelracing.com

PRE-RACE
CHECKS

WARNING

- Please do not use power tools for assembly as over tightening can damage your frame.

- If you require further support, consult the installation video or contact us at support@nextlevelracing.com
- Do not force parts together.

- Avoid cross threading bolts.

. Take care when making adjustments while electronics are mounted.

\ If you require any support with
your product please contact our friendly team at:

27 support@nextlevelracing.com

WAR N I NG NLR-ROO5 F-GT PRO SHIFTER &

CHOKING HAZARD - Small parts HANDBRAKE ARM ADD-ON
not for children under 3 years or any NLR-ROO5 INSTRUCTIONS
individuals who have a tendency to Date of Document: October, 2024

place inedible objects in their mouths.

Manufactured by:
Next Level Racing Simulations PTY LTD

23 Olympic CCT,
Southport, QLD,
Australia

ASSEMBLY ]
VIDEO HRBDUELJ@

bit.ly/nirbuild




IN THE

B ox o

Video Instruction: bit.ly/nirbuild

NOTE: Some Iltems Come with
Rust Resistant Coating

N\ 4 N\
|\ J
4 N\
1x SHIFTER & HANDBRAKE PLATE ) \_ 1x SHIFTER MOUNT ) 12 x M8 16mm BUTTON HEAD BOLTS )
\ ( ELecTRONICS HARDWARE ) ( ELECTRONICS HARDWARE ) [ h
\ ‘ \@
\_ 12 X M8 WASHERS Y, \_ 8 x M6 16mm SOCKET HEAD BOLT ) \_ 8 x M6 WASHER ) 1X 5mm ALLEN KEY )




8 support@nextlevelracing.com

MOUNTING LOCATIONS

SHIFTER & HANDBRAKE PLATE

O Q
C ° ° ) C. .)
( _e0e o000 ) ( ° e )
) ®) (sve 000)
C Y Y ) ) C. o o .)
( oo o0 ) (o o ® o)
C ® ) (® °)
® O
*NOT TO SCALE*
PRODUCT LEGEND:
@ Aiologs Sequential Shifter Heusinkvel Sim Shifter Thrustmaster TH8A Shifter
® BJ Sim Handbrake @® Heusinkvel Handbrake Simworx Shifter
® BJ Sequential Shifter Pro @ Logitech Driving Force Shifter Simagic DS-8X Shifter
@® DSD Handbrake Type 3 @® Oktane Handbrake Moza SGP Sequential Shifter
@ DSD Pro Sequential Shifter @® PSL Sequential ShifterV2 Moza HGP Shifter
® Fanatec Clubsport Shifter Thrustmaster TSS Shifter ® Moza HBP Handbrake
@ Fanatec Clubsport Handbrake @ Thrustmaster TSS Handbrake



Video Instruction: bit.ly/nirbuild

PARTS:
o 1x Shifter Arm

(LEFT—HAND SHIFTER ASSEMBLY)
/)7 B)

‘
3

® 4 x M8 16mm Button Head Bolts
® 4 x M8 Washers

279
[ F 4 ]
Tip: Slotted holes in Shifter Arm mount allow for
slight angle adjustments in later stage of install.

A) Align the mounting holes on the Shifter Arm with the inserts on the side of the F-GT Pro cockpit.
B) Bolt through into inserts and secure using M8 Bolts and Washers.

PARTS:

o 1x Shifter Mount

e 4 x M8 16mm Button Head Bolts
® 4 x M8 Washers

Y% @

Tip: Note orientation of Shifter Mount.

02 A) Align the mounting holes on the Shifter Mount with the desired inserts on the Shifter Arm.
B) Bolt through into inserts and secure using M8 Bolts and Washers.

PARTS:

o 1x Shifter & Handbrake Plate

® 4 x M8 16mm Button Head Bolts
® 4 x M8 Washers

Y @

A) Align the mounting holes on the Shifter & Handbrake Plate with the inserts on the Shifter Mount.

B) Bolt through into inserts and secure using M8 Bolts and Washers.




8 support@nextlevelracing.com

PARTS:

o 1x Shifter Arm

® 4 x M8 16mm Button Head Bolts
® 4 x M8 Washers

Tip: Slotted holes in Shifter Arm mount allow for
slight angle adjustments in later stage of install.

A) Align the mounting holes on the Shifter Arm with the inserts on the side of the F-GT Pro cockpit.
B) Bolt through into inserts and secure using M8 Bolts and Washers.

PARTS:

o 1x Shifter Mount

e 4 x M8 16mm Button Head Bolts
® 4 x M8 Washers

Y% @

Tip: Note orientation of Shifter Mount.

A) Align the mounting holes on the Shifter Mount with the desired inserts on the Shifter Arm.
B) Bolt through into inserts and secure using M8 Bolts and Washers.

PARTS:

o 1x Shifter & Handbrake Plate

® 4 x M8 16mm Button Head Bolts
® 4 x M8 Washers

Y @

06 A) Align the mounting holes on the Shifter & Handbrake Plate with the inserts on the Shifter Mount.

B) Bolt through into inserts and secure using M8 Bolts and Washers.




Video Instruction: bit.ly/nirbuild

ADJUSTMENTS )| PARTS:

e NIL

Loosen or remove the Bolts indicated above and change the Shifter & Handbrake Plate Assembly to
your desired Height, Angle and Position. Retighten or reinstall the Bolts to lock in place.

Yo pr 7 ;
& HANDBRAKE PLATE LEVELING) / //y PARTS:

e NIL

X 7

0%

If Shifter & Handbrake Plate is tilting away from cockpit, loosen all 4 Shifter Arm mounting Bolts, pull
upwards on Shifter Arm until Shifter Plate is level. Tighten Shifter Arm mounting Bolts whilst holding
upwards tension.



8 support@nextlevelracing.com

WARNING

Please do not use power tools for assembly as over tightening can damage your frame.

If you require further support, consult the installation video or contact us at support@nextlevelracing.com

Do not force parts together.

Avoid cross threading bolts.

Take care when making adjustments while electronics are mounted.

ASSISTANCE

ASSEMBLY
VIDEO

bit.ly/nlrbuild

If you require further support with your product please
contact our friendly team at: support@nextlevelracing.com

10



Video Instruction: bit.ly/nirbuild

Manuel d'instructions du bras de levier de vitesse et de frein a main F-GT Pro

Nous savons que vous avez hate de commencer a courir | Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous
préparerez au succes en suivant le livret d'instructions pour optimiser pleinement votre produit.

CONTROLES AVANT LA COURSE

AVERTISSEMENT
+ Veuillez ne pas utiliser d’outils électriques pour 'assemblage car un serrage excessif peut endommager votre cadre.
+ Sivous avez besoin d’une assistance supplémentaire, consultez la vidéo d'installation ou contactez-nous a support@nextlevelracing.com
+ Ne forcez pas les pieces ensemble.
« Evitez de croiser les filetages des boulons.
+ Soyez prudent lorsque vous effectuez des réglages alors que les composants électroniques sont montés.

Sivous avez besoin d'assistance concernant votre produit, veuillez contacter notre sympathique équipe a I'adresse suivante : support@nextievelracing.com
AVERTISSEMENT RISQUE D'ETOUFFEMENT
Petites pieces déconseillées aux enfants de moins de 3 ans ou aux personnes ayant tendance a mettre des objets non comestibles dans leur bouche.

DEMARRER - Se référer aux images.

01- A) Alignez les trous de montage du bras de levier de vitesse avec les inserts situés sur le c6té du cockpit du F-GT Pro. B) Vissez-les dans les inserts et fixez-les a
I'aide de boulons et de rondelles M8. Astuce : les trous oblongs dans le support du bras de levier de vitesse permettent de legers ajustements d'angle lors d’une étape
ultérieure de lnstallation.

02 - A) Alignez les trous de montage du support de levier de vitesse avec les inserts souhaités sur le bras de levier de vitesse. B) Vissez les boulons dans les inserts et
fixez-les a I'aide de boulons et de rondelles M8. Astuce : notez I'orientation du support de levier de vitesse.

03 - A) Alignez les trous de montage de la plaque de levier de vitesse et de frein a main avec les inserts du support de levier de vitesse. B) Vissez les boulons dans les
inserts et fixez-les a l'aide de boulons et de rondelles M8.

04 - A) Alignez les trous de montage du bras de levier de vitesse avec les inserts situés sur le cdté du cockpit du F-GT Pro. B) Vissez-les dans les inserts et fixez-les a
I'aide de boulons et de rondelles M8. Astuce : les trous oblongs dans le support du bras de levier de vitesse permettent de légers ajustements d’angle lors d’une étape
ultérieure de lnstallation.

05 - A) Alignez les trous de montage du support de levier de vitesses avec les inserts souhaités sur le bras de levier de vitesses. B) Vissez les boulons dans les inserts et
fixez-les a I'aide de boulons et de rondelles M8. Astuce : notez I'orientation du support de levier de vitesses.

06 - A) Alignez les trous de montage de la plaque de levier de vitesse et de frein a main avec les inserts du support de levier de vitesse. B) Vissez les boulons dans les
inserts et fixez-les a I'aide de boulons et de rondelles M8.

07 - Desserrez ou retirez les boulons indiqués ci-dessus et réglez 'ensemble de levier de vitesse et de frein a main a la hauteur, a 'angle et a la position souhaités.
Resserrez ou réinstallez les boulons pour les verrouiller en place.

08 - Si le levier de vitesses et la plaque de frein a main s'inclinent vers I'extérieur du cockpit, desserrez les 4 boulons de fixation du bras de levier de vitesses, tirez
vers le haut le bras de levier de vitesses jusqua ce que la plaque de levier de vitesses soit a niveau. Serrez les boulons de fixation du bras de levier de vitesses tout en
maintenant la tension vers le haut.

AVERTISSEMENT
+ Veuillez ne pas utiliser d’outils électriques pour I'assemblage car un serrage excessif peut endommager votre cadre.
+ Sivous avez besoin d’'une assistance supplémentaire, consultez la vidéo d'installation ou contactez-nous a support@nextlevelracing.com
+ Ne forcez pas les pieces ensemble.
« Evitez de croiser les filetages des boulons.
+ Soyez prudent lorsque vous effectuez des réglages alors que les composants électroniques sont montés.

1



8 support@nextlevelracing.com

F-GT Pro Shifter en Handrem Arm Add-on Instructiehandleiding

We weten dat je staat te popelen om te beginnen met racen! Neem de tijd om de instructies te lezen en volg deze gids om je product te monteren. Je zult jezelf op
succes voorbereiden door het instructieboekje te volgen om je product volledig te optimaliseren.

CONTROLES VOOR DE RACE

WAARSCHUWING

« Gebruik geen elektrisch gereedschap voor de montage, want te vast aandraaien kan het frame beschadigen.

+ Als u verdere ondersteuning nodig hebt, raadpleeg dan de installatievideo of neem contact met ons op via support@nextlevelracing.com
« Forceer de onderdelen niet in elkaar.

« Vermijd het kruislings vastdraaien van bouten.

+ Wees voorzichtig bij het maken van aanpassingen terwijl de elektronica gemonteerd is.

Als u ondersteuning nodig heeft met uw product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com
WAARSCHUWING VERSTIKKINGSGEVAAR
Kleine onderdelen zijn niet geschikt voor kinderen jonger dan 3 jaar en personen die de neiging hebben oneetbare voorwerpen in hun mond te stoppen.

START - Raadpleeg afbeeldingen.

01- A) Lijn de montagegaten op de schakelarm uit met de inzetstukken aan de zijkant van de F-GT Pro cockpit. B) Schroef door de inzetstukken en bevestig met M8-
bouten en ringen. Tip: sleufgaten in de schakelarmbevestiging maken lichte hoekaanpassingen mogelijk in een later stadium van de installatie.

02 - A) Lijn de montagegaten op de Shifter Mount uit met de gewenste inzetstukken op de Shifter Arm. B) Schroef door de inzetstukken en bevestig met M8-bouten en
ringen. Tip: Let op de oriéntatie van de Shifter Mount.

03 - A) Lijn de montagegaten op de schakelpook- en handremplaat uit met de inzetstukken op de schakelpookbevestiging. B) Schroef door de inzetstukken en bevestig
met M8-bouten en ringen.

04 - A) Lijn de montagegaten op de schakelarm uit met de inzetstukken aan de zijkant van de F-GT Pro cockpit. B) Schroef door de inzetstukken en bevestig met M8-
bouten en ringen. Tip: sleufgaten in de schakelarmbevestiging maken lichte hoekaanpassingen mogelijk in een later stadium van de installatie.

05 - A) Lijn de montagegaten op de Shifter Mount uit met de gewenste inzetstukken op de Shifter Arm. B) Schroef door de inzetstukken en bevestig met M8-bouten en
ringen. Tip: Let op de oriéntatie van de Shifter Mount.

06 - A) Lijn de montagegaten op de schakelpook- en handremplaat uit met de inzetstukken op de schakelpookbevestiging. B) Schroef door de inzetstukken en bevestig
met M8-bouten en ringen.

07 - Draai de hierboven aangegeven bouten los of verwijder ze en verander de Shifter & Handbrake Plate Assembly naar de gewenste hoogte, hoek en positie. Draai de
bouten weer vast of installeer ze opnieuw om ze op hun plaats te vergrendelen.

08 - Als de Shifter & Handbrake Plate van de cockpit afkantelt, draai dan alle 4 Shifter Arm-bevestigingshouten los, trek de Shifter Arm omhoog totdat de Shifter Plate
waterpas staat. Draai de Shifter Arm-bevestigingsbouten vast terwijl u de opwaartse spanning vasthoudt.

WAARSCHUWING

+ Gebruik geen elektrisch gereedschap voor de montage, want te vast aandraaien kan het frame beschadigen.

« Als u verdere ondersteuning nodig hebt, raadpleeg dan de installatievideo of neem contact met ons op via support@nextlevelracing.com
« Forceer de onderdelen niet in elkaar.

« Vermijd het kruislings vastdraaien van bouten.

+ Wees voorzichtig bij het maken van aanpassingen terwijl de elektronica gemonteerd is.

12



Video Instruction: bit.ly/nirbuild

Manuale di istruzioni per I'aggiunta del braccio del cambio e del freno a mano F-GT Pro

Sappiamo che non vedi l'ora di iniziare a gareggiare! Prenditi il tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai al successo
seguendo il libretto di istruzioni per ottimizzare completamente il tuo prodotto.

CONTROLLI PRE-GARA

AVVERTIMENTO

+ Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo puo danneggiare il telaio.

+ Se hai bisogno di ulteriore supporto, consulta il video di installazione o contattaci all'indirizzo support@nextlevelracing.com
+ Non forzare le parti insieme.

« Evitare diincrociare i bulloni.

+ Prestare attenzione quando si effettuano regolazioni mentre i componenti elettronici sono montati.

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro cordiale team all'indirizzo: support@nextlevelracing.com
ATTENZIONE PERICOLO DI SOFFOCAMENTO
Parti di piccole dimensioni non adatte ai bambini di eta inferiore ai 3 anni 0 a persone che hanno la tendenza a mettersi in bocca oggetti non commestibili.

INIZIO - Fare riferimento alle immagini.

01- A) Allineare i fori di montaggio sul braccio del cambio con gli inserti sul lato del cockpit F-GT Pro. B) Awvitare negli inserti e fissare utilizzando bulloni e rondelle M8.
Suggerimento: i fori asolati nel supporto del braccio del cambio consentono leggere regolazioni dell'angolazione in una fase successiva dell'installazione.

02 - A) Allineare i fori di montaggio sul supporto del cambio con gli inserti desiderati sul braccio del cambio. B) Awvitare negli inserti e fissare utilizzando bulloni e
rondelle M8. Suggerimento: notare I'orientamento del supporto del cambio.

03-4) AIIin%are i fori di montaggio sulla piastra del cambio e del freno a mano con gli inserti sul supporto del cambio. B) Avvitare negli inserti e fissare utilizzando bulloni
e rondelle M8.

04 - A) Allineare i fori di montaggio sul braccio del cambio con gli inserti sul lato del cockpit F-GT Pro. B) Awvitare negliinserti e fissare utilizzando bulloni e rondelle M8.
Suggerimento: i fori asolati nel supporto del braccio del cambio consentono leggere regolazioni dell'angolazione in una fase successiva dell'installazione.

05 - A) Allineare i fori di montaggio sul supporto del cambio con gli inserti desiderati sul braccio del cambio. B) Avvitare negli inserti e fissare utilizzando bulloni e
rondelle M8. Suggerimento: notare I'orientamento del supporto del cambio.

06 -A) AIIine8are i fori di montaggio sulla piastra del cambio e del freno a mano con gli inserti sul supporto del cambio. B) Avvitare negli inserti e fissare utilizzando bulloni
e rondelle M8.

07 - Allentare o rimuovere i bulloni indicati sopra e modificare il gruppo piastra cambio e freno a mano all'altezza, allangolazione e alla posizione desiderate. Serrare
nuovamente o reinstallare i bulloni per bloccarli in posizione.

08 - Se la piastra del cambio e del freno a mano siinclina lontano dall'abitacolo, allentare tutti e 4 i bulloni di montaggio del braccio del cambio, tirare verso l'alto il
braccio del cambio finché la piastra del cambio non & a livello. Serrare i bulloni di montaggio del braccio del cambio mantenendo la tensione verso Ialto.

AVVERTIMENTO

+ Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo pud danneggiare il telaio.

+ Se hai bisogno di ulteriore supporto, consulta il video di installazione o contattaci all'indirizzo support@nextlevelracing.com
+ Non forzare le parti insieme.

« Evitare di incrociare i bulloni.

« Prestare attenzione quando si effettuano regolazioni mentre i componenti elettronici sono montati.

13



8 support@nextlevelracing.com

Manual de instrucciones del brazo adicional del freno de mano y la palanca de cambios del F-GT Pro

Sabemos que estds ansioso por empezar a competi. Témgte tu tiempo con las instrucciones y sigue esta gufa para ensamblar tu producto. Si sigues el folleto de
instrucciones para optimizar al méximo tu producto, estaras listo para el éxito.

CONTROLES PREVIOS A LA CARRERA

ADVERTENCIA

+ No utilice herramientas eléctricas para el montaje, ya que apretar demasiado puede dafiar el marco.

+ Si necesita mds ayuda, consulte el video de instalacién o contdctenos a support@nextlevelracing.com
+ No fuerce las piezas para juntarlas.

« Evite roscar transversalmente los pernos.

+ Tenga cuidado al realizar ajustes mientras los componentes electrénicos estén montados.

Si necesita ayuda con su producto, comuniguese con nuestro amable equipo a: support@nextlevelracing.com
ADVERTENCIA PELIGRO DE ASFIXIA
Piezas pequefias no aptas para nifios menores de 3 afios ni para personas que tengan tendencia a llevarse objetos no comestibles a la boca.

INICIO - Consulte las imagenes.

01- A) Alinee los orificios de montaje del brazo de la palanca de cambios con los insertos en el costado de la cabina del F-GT Pro. B) Atornillelos a los insertos y fijelos
con pernos y arandelas M8. Consejo: Los orificios ranurados en el soporte del brazo de la palanca de cambios permiten realizar pequefios ajustes del angulo en una
etapa posterior de la instalacion.

02 - A) Alinee los orificios de montaje en el soporte de la palanca de cambios con los insertos deseados en el brazo de la palanca de cambios. B) Atornille los insertos y
asegure con pernos y arandelas M8. Consejo: Tenga en cuenta la orientacion del soporte de la palanca de cambios.

03 - A) Alinee los orificios de montaje de la placa de la palanca de cambios y del freno de mano con los insertos del soporte de la palanca de cambios. B) Atornille los
insertos y asegure con pernos y arandelas M8.

04 - A) Alinee los orificios de montaje del brazo de la palanca de cambios con los insertos en el costado de la cabina del F-GT Pro. B) Atornillelos a los insertos y fijelos
con pernos y arandelas M8. Consejo: Los orificios ranurados en el soporte del brazo de la palanca de cambios permiten realizar pequefios ajustes del dngulo en una
etapa posterior de la instalacion.

05 - A) Alinee los orificios de montaje en el soporte de la palanca de cambios con los insertos deseados en el brazo de la palanca de cambios. B) Atornille los insertos y
asegure con pernos y arandelas M8. Consejo: Tenga en cuenta la orientacion del soporte de la palanca de cambios.

06 - A) Alinee los orificios de montaje de la placa de la palanca de cambios y del freno de mano con los insertos del soporte de la palanca de cambios. B) Atornille los
insertos y asegure con pernos y arandelas M8.

07 - Afloje o quite los pernos indicados anteriormente y cambie el conjunto de la placa de la palanca de cambios y el freno de mano a la altura, el dngulo y la posicién
deseados. Vuelva a apretar o instalar los pernos para fijarlos en su lugar.

08 - Sila placa de la palanca de cambios y del freno de mano se inclina hacia afuera de la cabina, afloje los 4 pernos de montaje del brazo de la palanca de cambios y
tire hacia arriba del brazo de la palanca de cambios hasta que la placa de la palanca de cambios esté nivelada. Apriete los permos de montaje del brazo de la palanca de
cambios mientras mantiene la tensidn hacia arriba.

ADVERTENCIA

+ No utilice herramientas eléctricas para el montaje, ya que apretar demasiado puede dafiar el marco.
+ Si necesita mds ayuda, consulte el video de instalacién o contdctenos a support@nextlevelracing.com
+ No fuerce las piezas para juntarlas.

« Evite roscar transversalmente los pernos.

+ Tenga cuidado al realizar ajustes mientras los componentes electrénicos estén montados.

14



Video Instruction: bit.ly/nirbuild

Bedienungsanleitung fiir den F-GT Pro Schalthebel- und Handbremsarm-Zusatz

Wir wissen, dass Sie es kaum erwarten kénnen, mit dem Rennen zu beginnen! Nehmen Sie sich Zeit, um die Anweisungen zu lesen, und folgen Sie dieser Anleitung, um
Ihr Produkt zusammenzubauen. Wenn Sie die Anweisungen befolgen, um Ihr Produkt vollsténdig zu optimieren, sind Sie auf dem Weg zum Erfolg.

KONTROLLEN VOR DEM RENNEN

WARNUNG

+ Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da lhr Rahmen durch zu festes Anziehen beschadigt werden kann.

+ Wenn Sie weitere Unterstiitzung benétigen, sehen Sie sich das Installationsvideo an oder kontaktieren Sie uns unter support@nextlevelracing.com
+ Die Teile nicht mit Gewalt zusammenfiigen.

+ Vermeiden Sie das Uberdrehen der Schraubengewinde.

« Gehen Sie bei Anpassungen bei montierter Elektronik vorsichtig vor.

Wenn Sie Unterstiitzung zu Ihrem Produkt bendtigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com
WARNUNG ERSTICKUNGSGEFAHR
Kleinteile nicht fiir Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenieBbare Gegenstande in den Mund zu nehmen.

START - Siehe Bilder.

01- A) Richten Sie die Befestigungsldcher am Schalthebel mit den Einsétzen an der Seite des F-GT Pro-Cockpits aus. B) Schrauben Sie sie durch die Einsétze und

Ibefeﬂtigen Siﬁ sie mit M8-Schrauben und Unterlegscheiben. Tipp: Langlocher in der Schalthebelhalterung ermdglichen leichte Winkelanpassungen in der spateren
nstallationsphase.

02 - A) Richten Sie die Befestigungslocher an der Schalthebelhalterung mit den gewtinschten Einsétzen am Schalthebelarm aus. B) Schrauben Sie sie durch die Einsétze

und befestigen Sie sie mit M8-Schrauben und Unterlegscheiben. Tipp: Beachten Sie die Ausrichtung der Schalthebelhalterung.

03 - A) Richten Sie die Befestigungslocher an der Schalthebel- und Handbremsenplatte mit den Einsétzen an der Schalthebelhalterung aus. B) Schrauben Sie sie durch

die Einsétze und befestigen Sie sie mit M8-Schrauben und Unterlegscheiben.

04 - A) Richten Sie die Befestigungsldcher am Schalthebel mit den Einsétzen an der Seite des F-GT Pro-Cockpits aus. B) Schrauben Sie sie durch die Einsétze und

gefelstigﬁln Sie sie mit M8-Schrauben und Unterlegscheiben. Tipp: Langlocher in der Schalthebelhalterung erméglichen leichte Winkelanpassungen in spateren Phasen
er Installation.

05 - A) Richten Sie die Befestigungsldcher an der Schalthebelhalterung mit den gewtinschten Einsétzen am Schalthebelarm aus. B) Schrauben Sie sie durch die Einsétze

und befestigen Sie sie mit M8-Schrauben und Unterlegscheiben. Tipp: Beachten Sie die Ausrichtung der Schalthebelhalterung.

06 - A) Richten Sie die Befestigungsldcher an der Schalthebel- und Handbremsenplatte mit den Einsétzen an der Schalthebelhalterung aus. B) Schrauben Sie sie durch

die Einsétze und befestigen Sie sie mit M8-Schrauben und Unterlegscheiben.

07 - Lésen oder entfernen Sie die oben angegebenen Schrauben und &ndern Sie die Schalt- und Handbremsplattenbaugruppe auf die gewiinschte Hohe, den

gewiinschten Winkel und die gewtinschte Position. Ziehen Sie die Schrauben erneut fest oder setzen Sie sie erneut ein, um sie zu fixieren.

08 — Wenn die Schalt- und Handbremsplatte vom Cockpit wegkippt, 16sen Sie alle 4 Befestigungsschrauben des Schaltarms und ziehen Sie den Schaltarm nach oben, bis

die Schaltplatte waagerecht ist. Ziehen Sie die Befestigungsschrauben des Schaltarms fest, wahrend Sie die Spannung nach oben halten.

WARNUNG

+ Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da lhr Rahmen durch zu festes Anziehen beschadigt werden kann.

« Wenn Sie weitere Unterstiitzung benétigen, sehen Sie sich das Installationsvideo an oder kontaktieren Sie uns unter support@nextlevelracing.com
+ Die Teile nicht mit Gewalt zusammenfiigen.

+ Vermeiden Sie das Uberdrehen der Schraubengewinde.

+ Gehen Sie bei Anpassungen bei montierter Elektronik vorsichtig vor.

15



8 support@nextlevelracing.com

F-GT Pro ¥74=6&UNY R TL=%7-L TRy BikGiAE

L—2REDTCT5T 5T LTVBC L b TUE T B ED T O KOISRIi TR BRI T TR eV BB TR A R BRI T LT,
WA DEDE £,

L=Z8iFIv)

EZ&

%“@9*5&/& LW EETAINN DA MALTICIIBH T EZHALRVTT T,

SOl R—MWERBRI A VAN ETIZ 2R \Mw .support@nextlevelracing.com FTHEVEH T B,
wBuu%ﬂﬁ RUAHRVWTEL,

R ORELARELZVEICL TS,

EFRBTRON I T RETERZTOBRITIREL TS,

HRICET AR MUWERIBA support@nextievelracing.com TTHEVEH T B,
EEEROfK
INBBRDDHE0D.3 FARDB TR BALNAVDOEOIANIEDHAAICIFBEL TV E Ao

fts - EFEBRLTSY

01-A) ¥ 74=T—LOBEDFF7% F-6T Pro 3y 72y bOBIRICHZA VT —MIADEETB) A —MIRIL N TBIEL M8 L v—aEALTEELE

ENADPL a4 A?W\/MXD\/'/\LW N:ULI] T@ﬁé@ﬁ%ﬁ%ﬁbm\@%mﬂ%\ﬁﬁb RDET,

02-A) V7= RDREDFT VRS TA=T—LOERDA Y —MIEHEETB) A —MIRILNTEEL M RN Ty v =R R TEELET.E VM

VIR DEE L&EUQ&\O

03-A) ST7A=ENYRTL—F FL—RDRDFHVE Y 78— YTV DA Vi —MIBHEETB) 1V —MIRIL N CEE LM RN e Ty v — % ERLTEEL

E

O4—A)\‘/79~7~A@H§DTTWWEF-GTPro]\V’Jt\/b”)W@‘JELL%%%/H~*\: HEETB) A —NIRILNTEEL M AL v—aEALTEELE

%t%:ﬁ&—?—wwwm\//\m WO mwwﬁbmm%%mﬂﬁém“t' nhET,

05-A) Y IA=XIURDED TR TA—=T MEE DAV —=MIEDEETB) A —MNIFNTEEL M AN Dy v — 2 ERLTEELE .t

>77777>mﬂa;§%%iv<tt,m

06-A) 78— NIRTL—F FL—ROBDFHITVE Y 78— TV bDA =M ADEETLB) 1V — MR N CEIE LM RISy Ty v — R ERLTEEL
7,

07- FRORINEEDZDEDNL ST NIRRT L—F L= TV R ELOS S BE MBI EE LET, A NROBSHBEINTH T AEOMIE

CEELES,

08 VIR~ t/\/ﬁb * 7=y SN A ABICIEVTVRIBAIE Y 74— 7—LOBDIIFRILN 4 RIARTHED, V74— FL—MKFEIC RS
TY78—T—Lx FAIsIE LI £, FATORNEER LS. V74— 77— MEWH*/\WM%&"HO

62

%‘ﬁ TELIL—LNBETARND B0 AL U BB TEZEBLALTEL,

DI R—MWERBAIE A VAN ILET A BB T 57\ support@nextievelracing com £ THELEDETELY,
'uﬁuu%ﬁﬁ\ UM 7@L‘T<l§b\o

RIOREILDRELBNEIICL TR ELY,

(BT %af%ﬁiomdrﬁﬂm%mim FERLTR S,

16



Video Instruction: bit.ly/nirbuild

Manual de instrugées do complemento do brago do freio de méo e do cambio F-GT Pro

Sabemos que vocé estd ansioso para comegar a correr! Leve 0 seu tempo com as instrugGes e siga este guia para montar seu produto. Vocé estard se preparando para
0 sucesso seguindo o livreto de instrucdes para otimizar totalmente seu produto.

VERIFICAGOES PRE-CORRIDA

AVISO

+ Ndo utilize ferramentas elétricas para a montagem, pois apertar demais pode danificar a estrutura.

+ Se precisar de mais suporte, consulte o video de instalacao ou entre em contato conosco pelo e-mail support@nextlevelracing.com
+ Nao force as pegas uma na outra.

+ Evite parafusos com rosca cruzada.

« Tenha cuidado ao fazer ajustes enquanto os componentes eletronicos estiverem montados.

Se precisar de suporte com seu produto, entre em contato com nossa equipe amigavel em: support@nextlevelracing.com
AVISO RISCO DE ASFIXIA
Pecas pequenas ndo sdo indicadas para criancas menores de 3 anos ou pessoas que tenham tendéncia a colocar objetos ndo comestiveis na boca.

INICIO - Consulte as imagens.

01~ A) Alinhe os furos de montagem no braco do cambio com as insercdes na lateral do cockpit do F-GT Pro. B) Parafuse nas inser¢des e prenda usando parafusos e
arruelas M8. Dica: Os furos ranhurados na montagem do braco do cambio permitem pequenos ajustes de angulo em estdgios posteriores da instalacdo.

02 - A) Alinhe os furos de montagem no Shifter Mount com os insertos desejados no Shifter Arm. B) Parafuse nos insertos e prenda usando parafusos e arruelas M8.
Dica: Observe a orientacdo do Shifter Mount.

03 - A) Alinhe os furos de montagem na placa do cambio e do freio de mao com as insercées no suporte do cdmbio. B) Parafuse nas insercdes e prenda usando
parafusos e arruelas M8.

04 - A) Alinhe os furos de montagem no braco do cambio com as insercGes na lateral do cockpit do F-GT Pro. B Parafuse nas insercGes e prenda usando parafusos e
arruelas M8. Dica: Os furos ranhurados na montagem do braco do cambio permitem pequenos ajustes de angulo em estdgios posteriores da instalagéo.

05 - A) Alinhe os furos de montagem no Shifter Mount com as insercGes desejadas no Shifter Arm. B) Parafuse nas insercoes e prenda usando parafusos e arruelas M8.
Dica: Observe a orientacdo do Shifter Mount.

06 - A) Alinhe os furos de montagem na placa do cambio e do freio de mdo com as insercdes no suporte do cdmbio. B) Parafuse nas insercdes e prenda usando
parafusos e arruelas M8.

07 - Afrouxe ou remova os Parafusos indicados acima e altere o Conjunto da Placa do Cambio e do Freio de Mo para a Altura, Angulo e Posicdo desejados. Reaperte
ou reinstale os Parafusos para travar no lugar.

08 - Se o Shifter & Handbrake Plate estiver se inclinando para longe do cockpit, afrouxe todos os 4 parafusos de montagem do Shifter Arm, puxe para cima no Shifter
Arm até que o Shifter Plate esteja nivelado. Aperte os parafusos de montagem do Shifter Arm enquanto mantém a tensdo para cima.

AVISO

+ Néo utilize ferramentas elétricas para a montagem, pois apertar demais pode danificar a estrutura.

+ Se precisar de mais suporte, consulte o video de instalacao ou entre em contato conosco pelo e-mail support@nextlevelracing.com
+ Nao force as pecas uma na outra.

« Evite parafusos com rosca cruzada.

« Tenha cuidado ao fazer ajustes enquanto os componentes eletronicos estiverem montados.

17



8 support@nextlevelracing.com

PYKOBOACTBO N0 3KCnyaTalun AONO/IHUTENbHOrO NepeknYaTens nepeaay U pbidara py4Horo Topmosa F-GT Pro

Mbl 3HaeM, 4TO Bbl C HETEPMEHNEM XAETe Hayana roHok! He ToponuTech ¢ MHCTPYKLMSIMU 11 CnedyiiTe STOMY PYKOBOACTBY N0 COOPKE BaLlero npoaykTa. Bel HacTponte
cebs Ha ycnex, cnepys GyKneTy ¢ MHCTPYKUMSIMK, 4ToObl NOMHOCTBI0 ONTUMKU3MPOBATH BaL npoaykT. [POBEPKM

MEPES, FTOHKOW

NPEAYMNPEXAEHWNE

+ MoxanyiicTa, He CNONb3YWTE INEKTPOMHCTPYMEHTbI ANs COOPKM, Tak Kak Ype3MepHOe 3aTArBaHNe MOXET NOBPEAVTD BaLLy paMy.

« Ecnv BaM HyxHa gononHUTeNnbHas NOAREPXKKA, 03HAKOMBTECH C BUAEO N0 YCTAHOBKE MV CBAXUTECH C HAMM NO aapecy support@nextlevelracing.com
+ He npuknapbiBaiite cuny K 4eTansm.

+ /136eraiie nepekpyunBaHns 6oNToB.

+ ByabTe 0CTOPOXHbI NPY BEIMOAHEHNN PETYAMPOBOK, NOKA YCTAHOB/EHA SNEKTPOHMKA.

Ecnv BaM HyxHa Kakas-n16o NOAAepXKa C BaLLMM MPOMYKTOM, CBAXATECH C Hallel APYXemioGHO KOMaHLOM No agpecy: support@nextlevelracing.com
MPEAYNPEXOEHWE OMACHOCTb YAYLUEHWUS
Merkve feTanu He npefHasHadeHbl ANA AeTeil MAaLLe 3 IeT UAK UL, KOTOPbIE MMEIOT MPUBbILKY KNACTb HeCbenoGHbIe NPeaMeThl B PoT.

CTAPT - Cwm. n306paxeHus.

01— A) ComecTUTE MOHTaXHbIE OTBEPCTUS Ha Phlyare NEPEKMoYeHNs Nepeay co BCTaBKamy Ha G0KOBO CTOPOHE Kabukbl F-GT Pro. B) BkpytuTe 60nTbl BO BCTaBKM 1
3akpenuTe ¢ noMoLLbto 601708 1 Waitb M8. CoBeT: NpopesHble 0TBEPCTUS B KPENAEHUM Phiyara NepekioyeHns nepeaay no3BongioT BHOCUTL HEGOMbLLKE M3MEHEHNS
yrna Ha 60nee NO3AHEM 3Tane YCTaHOBKM.

02 - A) CoBMmeCTUTE MOHTaXHbIE OTBEPCTUSA HA KPENMEHMM Phiyara NepekIiodeHns nepeaad co BCTaBKaMu Ha phivare nepekiodenns nepeaad. B) BkpyTure 6onTsl Bo
BCTaBKY 1 3aKPENUTE C NOMOLLb0 60NTOB 1 Waitb M8. CoBeT: 06paTiTe BHUMaHNE Ha OPUEHTALMIO KPENAEHNS pblyara NEPEKNIOYEHNs Nepeaay.

03 - A) CoBmecTuTe MOHTaXHble OTBEPCTUS Ha MAACTUHE Phlvara NEPeKIOYEHUS Nepeaay ! PyYHOro TOpMO3a Co BCTaBKaMM Ha KPENAeHMM pblyara NepektoyeHns
nepegay. B) Bkpymute 6onTbl BO BCTaBKM 1 3aKpenuTe ¢ NOMOLLbIo 601TOB 1 Wwaib MS.

04 - A) CoBMeCTUTE MOHTaXHble OTBEPCTUS Ha phlyare MepekmiodeHns nepeaad co BCTaBKaMm Ha 60KOBOI CTOPOHe KabuHbl F-GT Pro. B) BkpyTite 60nThl BO BCTaBKN
1 3aKpenuTe ¢ nomoLublo 6onToB 1 Wwaind M8. CoseT: WmLeBble 0TBEPCTAA B KPENNEHNM Phiyara NEPEKMoYeHNs Nepeaay No3BONKIOT BHOCUTb HEOOMbLUME N3MEHEHHS
yrna Ha 6onee N03AHeM aTane yCTaHoBKN.

05 - A) CoBmeCTUTE MOHTaXHbIE OTBEPCTUSA Ha KPENIEHUN pblyara nepeknioyeHmns nepeaay ¢ XenaeMbiM1 BCTaBKaMm1 Ha pblyare nepekntoyenms nepeaad. B) Bkpyture
6ONTbI BO BCTABKM ¥ 3aKpenuTe ¢ NomolLLblo 601T0B v waiib M8. CoseT: 06paTiTe BHUMaHIE Ha OPUEHTALMIO KPENNEHNS Pblyara NepeKnioYeHns nepeay.

06 — A) CoBmecTUTe MOHTaXHbIE OTBEPCTUS Ha MAACTUHE Pblyara NepekntoYeHus nepeaaq 1 pyYHoro TopmMo3a Co BCTaBKaMM Ha KPenaeHun pbliara nepeknioyeHms
nepegau. B) Bkpymute 60Tl BO BCTaBKM W 3aKpenuTe ¢ NOMOLLbio 601TOB 1 waib MS.

07 - Ocnabbre Unm CHuMMTE GONTHI, YKa3aHHbIE BbILLE, 1 M3MEHWTE y3en NAACTUHbI pblyara NepeknioyeHs nepeay i Py4YHOro TOpMOo3a Ha XenaeMyio BbICOTy, Yron 1
nonoxeHue. CHoBa 3aTAHWTE UK NepeyCTaHoBHTe BOATbI, 4TOGLI 3aPUKCHPOBATH Ha MeCTe.

08 — Ecnu nnacTiHa pblyara nepeknioyeHmns nepeay ! py4Horo TopMo3a HakNoHeHa B CTOPOHY OT KabuHbI, 0CnabkTe BCe 4 KpenexHbix 60nTa pblyara nepexnioyeHms
nepenaY, NoTaHuTe pblvar NEPeKNIoYeHIs Nnepeaay BBEpX, oKa NNacTvHa nepekioyeHns nepeaay He BbIPOBHSAETCA. 3aTaHUTe GONTbI KPenneHns phlvara
nepeknoYeHns nepeaay, yaepxnsas HaTsKeHne BBEPX.

MPEQYNPEXAEHUE

+ He ncnonbayiite 3neKTPOUHCTPYMEHTBI NS COOPKU, TaK Kak Ype3MepHOE 3aTar1BaHine MOXET NOBPEANTL Pamy.

« Ecnv Bam TpebyeTtcs ononHUTENbHas NOAREPXKKA, 03HAKOMBTECH C BUAEO NO YCTAHOBKE UM CBAXMTECH C HAMM MO aapecy support@nextlevelracing.com
+ He npuknagblBaite cuny Npyu coeauHeHn aetanei.

+ /136eraiite nepekoca pe3bObl 60NTOB.

+ ByakTe 0CTOPOXHbI NPY BEIMOAHEHNN PETYAMPOBOK, NOKA 3M1EKTPOHNKA YCTAHOBNEHA.

18



Video Instruction: bit.ly/nirbuild

F-GT Pro Vites Kolu ve El Freni Kolu Eklentisi Kullanim Kilavuzu

Yarismaya baslamak icin can attiginizi biliyoruz! Talimatlari okumak icin zaman ayirin ve Uriiniiniizil birlestirmek icin bu kilavuzu izleyin. Uriiniiniizii tamamen optimize
etmek icin talimat kitapcigini izleyerek kendinizi basariya hazirlayacaksiniz.

YARIS ONCESi KONTROLLER

UYARI

+ Montaj sirasinda elekrikli aletler kullanmayiniz, asin sikma cerceveye zarar verebilir.

+ Daha fazla destege ihtiyaciniz varsa, kurulum videosuna bakin veya support@nextlevelracing.com adresinden bizimle iletisime gegin.
+ Parcalari birbirine zorlamayin.

« Civatalarin capraz dis acmasindan kacinin.

+ Elektronik aksamlar monte edilmis haldeyken ayarlama yaparken dikkatli olunmalidir.

Urtiniintizle ilgili herhangi bir destege intiyaciniz varsa litfen support@nextlevelracing.com adresinden giiler yiizlii ekibimizle iletisime gegin.
UYARI BOGULMA TEHLIKESI
Kiiciik parcalar 3 yas alti cocuklar ve agjizlarina yenmesi miimkiin olmayan cisimler gétiirme egilimi olan kisiler icin uygun degildir.

BASLAT - Resimlere bakin.

01- A) Vites Kolundaki montaj deliklerini F-GT Pro kokpitinin yan tarafindaki ek parcalarla hizalayin. B) Ek parcalara civatalayin ve M8 Civatalar ve Rondelalar kullanarak
sabitleyin. Ipucu: Vites Kolu montajindaki yivli delikler, kurulumun sonraki asamasinda hafif agi ayarlamalarina olanak tanr. )

02 - A) Vites Kolundaki istenen ek parcalarla Vites Kolu Montaj Deliklerini hizalayin. B) Ek parcalara civatalayin ve M8 Civatalari ve Rondelalan kullanarak sabitleyin. Ipucu:
Vites Kolunun yonine dikkat edin.

03 - A) Vites Kolu ve El Freni Plakasi Gizerindeki montaj deliklerini Vites Kolu Montaj Parcasi izerindeki ek parcalarla hizalayin. B) Ek parcalara civatalayin ve M8 Civatalar
ve Rondelalar kullanarak sabitleyin.

04 - A) Vites Kolundaki montaj deliklerini F-GT Pro kokpitinin yan tarafindaki ek parcalarla hizalayin. B) Ek parcalara civatalayin ve M8 Civatalar ve Rondelalar kullanarak
sabitleyin. Ipucu: Vites Kolu montajindaki yivli delikler, kurulumun sonraki asamasinda hafif agi ayarlamalarina olanak tanr.

05 - A) Vites Kolundaki istenilen ek parcalarla Vites Kolu Montaj Deliklerini hizalayin. B) Ek parcalara civatalayin ve M8 Civatalar ve Rondelalari kullanarak sabitleyin.
Ipucu: Vites Kolunun yoniine dikkat edin.

06 - A) Vites Kolu ve El Freni Plakasi tizerindeki montaj deliklerini Vites Kolu Montaj Parcasi tizerindeki ek parcalarla hizalayin. B) Ek parcalara civatalayin ve M8 Civatalan
ve Rondelalar! kullanarak sabitleyin.

07 - Yukanida belirtilen Civatalari gevsetin veya ¢ikarin ve Vites Kolu ve El Freni Plaka Tertibatini istediginiz Yiikseklige, Aciya ve Pozisyona degistirin. Civatalan tekrar
sikin veya yeniden takarak yerine sabitleyin.

08 - Vites Kolu ve El Freni Plakasi kokpitten uzaga dogru egiliyorsa, tiim 4 Vites Kolu montaj Civatasini gevsetin, Vites Kolu'nu Vites Plakasi diiz olana kadar yukari dogru
cekin. Vites Kolu montaj Civatalarini yukan dogru gergin tutarken sikin.

UYARI

« Montaj sirasinda elektrikli aletler kullanmayiniz, asir sikma cerceveye zarar verebilir.

+ Daha fazla destege ihtiyaciniz varsa, kurulum videosuna bakin veya support@nextlevelracing.com adresinden bizimle iletisime gegin.
+ Parcalar birbirine zorlamayin.

« Civatalarin capraz dis acmasindan kacinin.

+ Elektronik aksamlar monte edilmis haldeyken ayarlama yaparken dikkatli olunmalidir.

19



8 support@nextlevelracing.com

Navod k pouziti pfidavného ramene rucni brzdy a fazeni F-GT Pro

Vime, Ze touzite zaCit zavodit! Udélejte si Cas s pokyny a podle tohoto privodce sestavte svlij produkt. Postupem podle névodu k piné optimalizaci vaseho produktu se
pfipravite na Uspéch.

PRED ZAVODNI KONTROLY

VAROVANI

« K montazi nepouzivejte elektrické nafadi, protoze prilisné utazeni miize poskodit ram.

+ Pokud pozadujete dalSi podporu, podivejte se na instalacni video nebo nas kontaktujte na adrese support@nextlevelracing.com
+ Netlacte dily k sobé silou.

+ lyhnéte se kifzovym zavitovym Sroubdm.

+ Pri nastavovani namontovane elektroniky budte opatrni.

Pokud potfebujete jakoukoli podporu s vasim produktem, kontaktujte nds pratelsky tym na adrese: support@nextievelracing.com
VAROVANI NEBEZPECi UDUSENI
Malé ¢dsti nejsou uréeny détem do 3 let nebo osobam, které maji tendenci vkladat si do dst nepozivatelné pfedméty.

START - Viz obrdzky.

01- A) Zarovnejte montdzni otvory na fadici pace s viozkami na boku kokpitu F-GT Pro. B) Zadroubuijte do viozek a zajistéte pomoci $roubil a podlozek M8. Tip:
Drézkované otvory v drzéku fadici paky umoziuji miné nastaveni thlu v pozdéjsi fézi instalace.

02 - A) Zarovnejte montazni otvory na drzaku fazeni s pozadovanymi viozkami na rameni fazeni. B) Zadroubuijte do viozek a zajistéte pomoci $roubil a podiozek M8. Tip:
Poznamenejte si orientaci drzaku fazent.

03 - A) Zarovnejte montdzni otvory na desce fazeni a rucni brzdy s viozkami na drzaku fazeni. B) Zasroubuite do vioZek a zajistéte pomoci Sroubl a podiozek M8.

04 - A) Zarovnejte montazni otvory na fadici pace s viozkami na boku kokpitu F-GT Pro. B) ZaSroubujte do vioZzek a zajistéte pomoci Sroubi a podlozek M8. Tip:
Drézkované otvory v drzéku fadici paky umoziuji mimé nastaveni thlu v pozdéjsi fézi instalace.

05 - A) Vyrovnejte montdzni otvory na drzaku fazeni's pozadovanymi viozkami na rameni fazeni. B) ZaSroubujte do vioZek a zajistéte pomoci $roubti a podlozek M8, Tip:
Poznamenejte si orientaci drzaku fazent.

06 - A) Zarovnejte montazni otvory na desce fazeni a ru¢ni brzdy s viozkami na drzaku fazeni. B) Zasroubujte do viozek a zajistéte pomoci Sroub a podlozek M8.

07 - Povolte nebo odstrarite Srouby uvedené vySe a zménte sestavu desky fazeni a ruéni brzdy na pozadovanou vysku, Uhel a polohu. Utdhnéte nebo znovu nainstalujte
Srouby, aby zapadly na misto.

08 - Pokud se desticka fazeni a rucni brzdy naklani smérem od kokpitu, povolte vsechny 4 upeviiovaci Srouby ramena fazeni a zatahnéte za rameno fazenf smérem
nahoru, dokud nebude desticka fazeni ve vodorovné poloze. Utéhnéte upeviovaci Srouby ramena fazeni a drzte je napnuté smérem nahoru.

VAROVANI

« K montdzi nepouzivejte elektrické nafadi, protoze priliSné utazeni mize poskodit rdm.

+ Pokud pozadujete dalsi podporu, podivejte se na instalacni video nebo nas kontaktujte na adrese support@nextlevelracing.com
+ Netlacte dily k sobé silou.

+ Vyhnéte se kfizovym zavitovym $roubim.

+ Pri nastavovani namontované elektroniky budte opatrni.

20



Video Instruction: bit.ly/nirbuild

Instrukcja obstugi dZwigni zmiany biegéw i ramienia hamulca recznego F-GT Pro

Wiemy, Ze nie mozesz sie doczekac, aby zaczac scigac sie! Poswiec troche czasu na instrukcje i postepuj zgodnie z tym przewodnikiem, aby ztozy¢ swéj produkt.
Przygotujesz sie na sukces, postepujac zgodnie z instrukcjg, aby w petni zoptymalizowac swoj produkt.

KONTROLE PRZED WYSCIGIEM

OSTRZEZENIE

+ Prosimy nie uzywac elektronarzedzi do montazu, gdyz zbytnie dokrecenie moze uszkodzi¢ rame.

« Jesli potrzebujesz dalszej pomocy, obejrzyj film instruktazowy dotyczacy instalacji lub skontaktuj sie z nami pod adresem support@nextlevelracing.com
+ Nie tgcz ze sobg czesci na site.

+ Unikaj krzyzowego gwintowania $rub.

+ Nalezy zachowac ostroznos¢ podczas dokonywania regulacji przy zamontowanej elektronice.

Jesli potrzebujesz wsparcia dotyczacego swojego produktu, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextievelracing.com
OSTRZEZENIE RYZYKO ZADLAWIENIA
Mate czesci nie powinny by¢ spozywane przez dzieci ponizej 3 lat ani przez osoby majace tendencje do wkfadania do ust niejadalnych przedmiotow.

START - Zapoznaj sie z obrazkami.

01- A) Wyrownaj otwory montazowe na ramieniu zmiany biegéw z wktadkami z boku kokpitu F-GT Pro. B) Przykrec wktadki i zabezpiecz za pomoca $rub M8 i podktadek.
Wskazdwka: Otwory szczelinowe w mocowaniu ramienia zmiany biegéw umozliwiaja niewielkg regulacje kata na pdzniejszym etapie instalacji.

02 - A) Wyrownaj otwory montazowe na uchwycie zmiany biegow z zgdanymi wktadkami na ramieniu zmiany biegéw. B) PrzykreC wktadki i zabezpiecz za pomoca srub
M8 i podktadek. Wskazowka: Zwrd¢ uwage na orientacje uchwytu zmiany biegdw.

03 - A) Wyréwnaj otwory montazowe na ptycie zmiany biegéw i hamulca recznego z wktadkami na uchwycie zmiany biegéw. B) Przykre¢ wkiadki i zabezpiecz za
pomocg $rub M8 i podkadek.

04 - A) Wyréwnaj otwory montazowe na ramieniu zmiany biegow z wktadkami z boku kokpitu F-GT Pro. B) Przykre¢ wkiadki i zabezpiecz za pomoca Srub M3 i
podktadek. Wskazéwka: Otwory szczelinowe w mocowaniu ramienia zmiany biegéw umozliwiaja niewielk regulacje kata na pdzniejszym etapie instalacji.

05 - A) Wyrownaj otwory montazowe na uchwycie zmiany biegow z zgdanymi wktadkami na ramieniu zmiany biegow. B) Przykre¢ wkfadki i zabezpiecz za pomoca srub
M8 i podktadek. Wskazowka: Zwrd¢ uwage na orientacje uchwytu zmiany biegdw.

06 - A) Wyréwnaj otwory montazowe na ptycie zmiany biegdw i hamulca recznego z wktadkami na uchwycie zmiany biegéw. B) Przykrec wkiadki i zabezpiecz za
pomocg $rub M8 i podktadek.

07 - Odkre€ lub usur sruby wskazane powyzej i zmien zespot ptytki zmiany biegdéw i hamulca recznego na zadana wysokos¢, kat i pozycje. Dokre lub zamontuj
ponownie sruby, aby zablokowac je na miejscu.

08 - Jesli ptyta dZzwigni zmiany biegow i hamulca recznego odchyla sie od kokpitu, poluzuj wszystkie 4 Sruby mocujace ramie dzwigni zmiany biegdw, pociagnij ramie
dzwigni zmiany biegow w gore, az ptyta dzwigni zmiany biegow bedzie wypoziomowana. Dokrec Sruby mocujace ramie dzwigni zmiany biegow, utrzymujac napigcie w
gore.

OSTRZEZENIE

+ Prosimy nie uzywac elektronarzedzi do montazu, gdyz zbytnie dokrecenie moze uszkodzi¢ rame.

« Jesli potrzebujesz dalszej pomocy, obejrzyj film instruktazowy dotyczacy instalacji lub skontaktuj sie z nami pod adresem support@nextlevelracing.com
+ Nie tgcz ze sobg czesci na site.

» Unikaj krzyzowego gwintowania $rub.

+ Nalezy zachowac ostroznos¢ podczas dokonywania regulacji przy zamontowanej elektronice.

21



8 support@nextlevelracing.com

2JgJ Wopds A0 Iglue wirlg 01§) 1Ugydh sl s s F-GT Pro
{)Co QEJ} ioﬂ )Ot})uﬂ Jg): Ubwgl@! ti g@uﬂ \.95 @ﬂ:'(') UQEJ@AG_;\O\)& 03l UAJ&J Jua}é& }QOC;‘J. UAQEO“) ()Gunﬂ JJUCiz QIQ\JE AOE_?\.) UQEJ@AO Juzw(~50 }Qucﬂ &JU\SJl/’J
zauald 4l §ud lpwol§

ozds)

CORS EA \wucsu l.\5|u dtgul&so JJUC}GE Teo Iu Iyl @6 IJyob @ 6356 g lodis lflbl)

+ BIIOO pled 1 #56d 20105 20 )lzg 28bE G369 1JOOLEO |_9 loged ol g support@nextlevelracing.com
Ul ogae Wil o1 Ol st

00w 0b IW)lEs wusdd soglbe.

023 g0 gl Wospasdls ok cydg Wlpojs Il dosos.

[NRN ‘r’C'EE’ s l‘; S0 2E ,uooad: Y 1Jlogeld g«é}@@oi 1Jg392 EJGI support@nextlevelracing.com
Ozdgy 20 Eby WIgLUIS
Tele sopisss £63 £¢00ub UGN 330 a0 3 wwslcrTs Ul oo Jousp sl Usud lubuse sy wolded Juldd g Tl .

1wl - ylze Wues).

01- |) ty3 u,atlﬂo wuclu Uuuugu U,sgcgsa EJG ))l& oled Uodo ) |JCU.:_9|U U,sg@)o EJ\S a\uu Gad U@@ho F-GT Pro. 0) g0 Wyub 1JCw5|u5uuu5uo| uiwucﬁl,o /ao.»lﬂ@) M8 %Mdiu 0096@ S e Udut\u
U aui3e68 s plad dlg 0lad 1Jedh Llele CpasUlo budisd g 1;lass Wis it JIzdd 2o lotose.

02-) G pzllE Bozlo IJotuso 1 asess gds plad 018 Iedh g 1puisho 1 sbdsol el Sl 0ld 1Je)dh. ©) G0 wyob IJpuislo gutusoel wlgozsle spleg) M8 dlguldio. duogps: Jizk logl plad 0léd
lJ@Jo

03- i) 8r LTJ,OCBB dot\o UOCAQ@O U}g@.\ﬁ EJ5 Jgtﬁ oléd 'JCJstLé)l}J U@ 2 |Jtuf;9|o U/:g@)ﬁ EJ@ Cl)J oléd U@d&. ) G0 Wbl 06 IJC\;@M 901)‘__5()0\ 9‘0"‘3631/’ /’uﬂl/’«._SJ M8 9U&MJ|O.

04- i) 8r g)c|§|5 éocio UQ&\,J\..SO U,oyag.\f) &\JG S)\& oléd U@dB i U@ﬁgw |J,03€5.\5 &dg Clog Sad U@@L\é F-GT Pro. 0) G0 wyub lJCUf:glo 50]&500\ \,:iuu\l:(":ﬂ} /“U‘*'/“k§) M8 5‘&)‘:|J|O‘ Ouﬂgﬁtai Y e U\éot\o
10003988 S5 plad Yl 0ld 10gydh Llple Ggagdlo bt e 1jlasd B 21pdd Jlpdd 0 Iouge.

05- I) Ity g}cmﬁ GQEIO |JCJCALTJL"5CJ |J,09€9A5 EJ6 CUJ oléd lJOé!é ¢ U@bglo 1J pbdgud Edé i)|£ oléd U@dﬁ. V) §» b Utuflgb 900«.Jg"5oo| Lg'wk:)tll}l ﬂwU@ MSgU&yU\Q. Uuok__SC& J\Cl‘o \Qcio Cl/xJ oléd
1Jgyde.

06 - l) 8r u,:tb\o Ljut\u Uuuugu U/:_gc_g:o &J@ Jgaa ulad lJO\Jo 39l 0J U@ ) UCU‘S‘U U,:_gcgho EJG tl,ad oléd U@Jo L) G2 Wbl ‘36 IJCU.;_9|U 9u1;600\ u\wuthlﬂ ,:U.:l,a@ M8_9U&,a|d|u

07- g0 08 I9 BIJ8 Ieylgs 1 su0pd |@J\oggﬁ QOESS) Az A3 Jsed 0ldd Ugpdh s3)lad 13 1 Ul)uslasuﬂg&scgu)%o& IJ;ngu@u \@)ub olgs \9 g ol Jodogol g pd\ua\

08 - 3l oogso Jspb 0lgd 1) 9l ad 16> g0 G418 1dslabe BG.» 03 2 asE Aupslas) DOV Ylg 0l Iz Ubgﬁo( G lpozo Ylg 0lad 1gydd J\EJ\Q 286 Lo Jsgd 0léd g B ppugs sles. &0 \td,o
SOOEL ppla6) LOLEL Yl 0lE Ugdb g IJpdlb g 1y Lﬂ&dg.

O38)

o6 g2 sl e i3_9|0 doylissh JJogase sl (iotldlui)lb S ok @ s g lodiallbl).

oo gtlcb 1Js £)63 PO IJAE;‘JC& ﬁ@b& G@@g Uo&g@o I9loged wol &JG support@nextlevelracing.com
Ul og.a Wi sl Ol st

+Oz0w yub Uu)\&s ogndd ,ou@lb&

Ju C)J' &U) ‘t_ﬂ Uuﬁ)&“u luuls u;d@u U\toy: lJlJJu;gu@c.

22



Video Instruction: bit.ly/nirbuild

F-GT Pro TRAFHIF A BIHNE A ERMREAH
e TR BB TR BT e iR R R A AR ™ R BR BT MR LB SN BT o
Lk

jord-3

SR

RNEREE TEHTAR, KD BT 20 MER,

JIREERH— *FHH s ENERE AT support@nexﬂevelracmg com B
AERREN D EET .

BRI ITH,
REBTERENETEENE D,

NFEFEEM™ M, ERABA TREFAE  support@nextlevelracing.com
EEERER
INHERES 35T L ES A ARm TR AR BREHABEN A,

Fe—22EME,

%—AH TRE FNZEAS F-GT Pro SRBMERRINTT, B) FER TR HEA M8 BEMEBEE, 7 TRE R ERNFE Dt R R R TR
02 - A) RS R EZRA SIAE jFﬁH”EM[xP? B) 2T AR M3 B R BETE Jo 7 T B g s R A

03-A) h%ﬁﬁﬂ%‘ﬁfﬁﬁ%b CRITSOR LAV HT0B) ML ?ﬂﬁ##@ﬁ M8 BEAEAEBIEE

%&%AWJ TRELNZRASFCTP0E dJ%AW‘JEE“WM B) RER T B 28 M8 BIeAI R BT 27 DRE TR RN EA AT A RR R TR A
ERZ

05- AH’?@%%& ERREA SHEE EARA0RIT N B) RIS B 8 M8 BN ZBEE. fr AR ISR [,

06- A Eﬁﬁﬂ%‘ﬁ&ﬂii&%ﬂ%%@ SR EBYEAHTB Hﬂi’?ﬁ?ﬂﬁ #F@ﬂﬁwﬂ?ﬁfﬁ[’*lla

07 - P el T L EAmAIRIE, TR JWE#%EMP%E B, AEAME, BT AN SRR LNERL,

08 - MNRIHHTRITF AR BRI, WHAFRTE 4 MGtk E**%ﬂ%ﬂt TS, BRI KT TR %* REI2, FNREE LK,

jrd-3

s R

BER R T B TR, KU EIT AP S RAMER,

JIREERH— *FHH T, BMEREAUML %ﬁsupport@nextlevelracmgcom BRE
AEEIHEN D EEE .

BB TN T,

TRBFREMHTEENE M.

23






